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Tenaris Group

CERTIFICADO DE PRUEBAS EN FABRICA

Tubos de Acero de México, S.A.

Km 433.7 Carr. México-Veracruz
. Via Xalapa

(91697) Veracruz, Ver. México

(52) 229 989 1100 tel
(52) 229 989 1120 fax

CLIENTE / PURCHASER Confirmacion de Venta / Sales Confirmation |Numero / Number |Fecha /Date |Pag/ Page
TUBOS CONEXIONES Y TANQUES, S.A. DE C.V. los51692/01 03001301 25/01/2003 1/4
Tipo de Tubo / Type of Pipe Orden Cliente / Purchaser Order | Compania de Inspeccion / Inspection Company Inspector / Inspector
CONDUCCION /LINE PIPE SEAMLESS -
Norma / Standard or Specification Grado de Acero / Steel Grade  |Extremos / Ends
API 5L/ASTM A106/ASME SA106/ASTM A53, JULIO 1, 2000/99/1995-A95/998 |B/X42 PSL1 BISELADO NORMAL / NORMAL BEVEL
Dimensiones / Dimensions Cédula / Schedule |Peso Nominal / Nominal Weight |Longitud / Length Superficie / Surface Cantidades / Quantities
6 5/8 X 0.280 INCH 18.97 LB/FT 18.00/21.30 FT BARNIZADO / VARNISHED 167 Pzas/Pcs
168.30 X 7.10 MM 28.26 KG/M 5.50/6.50 MTS
PRUEBAS DE TENSION / TENSILE TEST
Colada /| Probeta /| Caracteristica de la Probeta / Specimen Characteristics [ Temp Fluencia / Yield Strength Resistencia / Relacion Alargamiento / Reduccién de Dureza / Hardness
Heat | Sample de KG/MM2 Tensile Strength | F/R / Rate Elongation Area / Reduction Tipo/ Type
Ens/ KG/MM2 YSNAUTS of Area
Test Offset _ EUL Lo % % BHN
Temp 0.5 % MM | In2inches
Condicién / Condition Dimensiones / |Seccién / TMin TMin
Dimensions Area TMax TMax
Zona/ | Estado / [Tipo /[ Ori MM MM2 °C |LMin 29.50{LMin 4218 Min API[Min Min
Zone State |Type LMax LMax Max Obt | Req Max
99282 |19166 c/B ST Rec | L | 25.00 x7.50 187.50] TA 35.37 51.22 0.69 39
99282 {19167 c/B ST Rec | L | 25.00 x7.40 185.001 TA 33.17 50.80 0.65 39
99283 119168 Cc/B ST Rec | L | 25.00 x 7.40 185.00 TA 33.69 49.43 0.68 39
99283 [19169 c/B ST Rec | L | 25.30x7.40 187.22] TA 32.56 49.50 0.66 39
99288 [19170 c/B ST Rec | L | 25.80 x7.40 190.92] TA 35.37 52.26 0.68 37
99288 (19171 c/B ST Rec | L | 25.20 x7.50 189.00| TA 32.51 50.74 0.64 38
ENSAYOS TECNOLOGICOS / TECHNOLOGICAL TEST
Aplastamiento / Flattening Test | Curvado / Bend Test Abocardado / Flaring Test Pestafieado / Flange Test Anillo Extendido / Ring Expanding Test | Traccién de Anillo / Ring Tensile Test
~__BUENO/GOOD N/A N/A

C/B = Cuerpo / Body R/U = Recalque / Upset Rec = Rectangular / Strip specimen Cil = Cilindrica / Round bar specimen NR = Normalizado y Revenido / Nommalized and
L= Longitudinal / Longitudinal T = Transversal / Transverse 1=AP| 2=iSO 3=ASTM 4=DIN 5=AFNOR 6=UNI Tempered
Tra = Probeta tratada en laboratorio / Specimen with TR = Tempiado y Revenido / Quenched and Tempered N = Normalizado / Normalized A = Recocido / Annealed SR = Relevado de Esfuerzo ST = Sin Tratamiento / As
heat treatment at Laboratory / Stress Relief Rolled
Min = Minimo / Minimum Max = Méximo / Maximum TA = Temperatura Ambiente / Room Temperature Orl = Orientacion / Orientation N/A=No Aplica / Does Not Apply
LMin = L ongitudinal Minimo / Longitudinal Minimum _LMax = Longitudinal M&ximo / Longitudinal Maximum TMin = Transversal Minimo / Transverse Minimum TMax = Transversal Méximo / Trar Maximum
Este documento certifica que los productos descritos aqui fueron A bados y/o i de acuerdo con fa icacion de y face los di i Este certificado se emite mediante un sistema computarizado y es valido con firma electronica. En el certificado original el
logotipo Tenaris (verde) esth impreso en la hoja. En caso de que et del fi f pia del mismo, debera garantizar la conformidad con el original, y se hace por cualquier uso ilegal o i Cualquier alteracion y/o falsificacion sera sujeta a la ley.

with the sp lion ref Lnﬂ:ﬁoﬂ?iﬁgsgqg.ﬂzoﬂeaon.ownggng&éisr<lﬁi§o_os_§&u..§50. On the original certificate the trade-mark green

i 1o the original one, taki n himeaeift the for any untawful or not allowed use. alteration and/or falsification will be subjected to the law.
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Tubos de Acero de Meéxico, S.A.

Tamsa - . CERTIFICADO DE PRUEBAS EN FABRICA oS v o
Tenaris Group

(52) 229 989 1100 tel

(52) 229 989 1120 fax
CLIENTE / PURCHASER Confirmacion de Venta / Sales Confirmation |Numero/Number |Fecha /Date [Péag/Page
TUBOS CONEXIONES Y TANQUES, S.A. DEC.V. 051692/01 03001301 25/01/2003 2/4
Tipo de Tubo / Type of Pipe Orden Cliente / Purchaser Order |Compafiia de Inspeccion / Inspection Company Inspector / Inspector
CONDUCCION /LINE PIPE SEAMLESS -
Norma / Standard or Specification Grado de Acero / Steel Grade | Extremos / Ends
API 5L/ASTM A106/ASME SA106/ASTM A53, JULIO 1, 2000/99/1995-A95/99B |B/X42 PSL1 BISELADO NORMAL / NORMAL BEVEL
Dimensiones / Dimensions Cédula / Schedule |Peso Nominal / Nominal Weight |Longitud / Length Supefficie / Surface Cantidades / Quantitias
6 5/8 X 0.280 INCH 18.97 LB/FT 18.00/21.30 FT BARNIZADO / VARNISHED 167 Pzas/Pcs
168.30 X 7.10 MM 28.26 KG/M 5.50/6.50 MTS
ANALISIS QUIMICO / CHEMICAL ANALYSIS
% |% | %% |[% ]| % |%|%|%]%]%]| %% %] %] %] %] %] %] %] %] %] %] % [%Al%B] %] 01 H
C|Si |[Mn|Ni |Cr|S | P Mo|jCu|V Al {SniNb|[Ti|As|ca| B | N |CE |pcmicec| Pb | sb | Bi | sol | sol Mg {ppm |ppm
X X X X X X )
100 10000 1000 10000 100 10000 100
Min 10| 27
Colada / Probeta / Max 25 135 40 40] 300 30| 150| 400 80
Heat Sample
99282 19166 P 17} 26] 65 6 8 25 8| 41| 140 of 22 7 0 0 4 23 o 88
99282 19167 P 17 26| 65 6 8| 27 8| 41| 140 of 24 7 0 0 4] 21 o 88
99283 19168 P 16| 26f 65 5 71 32 7| 23| 137 o] 21 7 0 0 4 25 ol 71
99283 19169 P 16| 26{ 65 5 7] A 7| 22| 137 0| 20 7 0 0 4] 23 of 71
99288 19170 P 18{ 27 66 4 6] 36 7| 32| 128 0| 22 7 0 0 4 18 ol 88
99288 19171 P 17 27| 66 4 6] 36 7| 32| 128 0| 19 7 0 0 4 19 o| 88
|Notas / Notes H=_Andlisis de colada / Heat Analysis P=_Andlisis de Eoncao\ Product Analysis N/A= No Aplica / Does Not Apply ]
Este documento certifica que los producios descritos aqui fueron bados y/o i de acuerdo con la especificacion de ref y los i m-.oolgo&c-o!.s. di un sisiema izado y es valido con fima electronica. En el certificado original el
_ono..vo_.!!t?oa&!bgvgg_ngu m:geglgtééggnig Eo-..u:.ﬁnq_nooio:.&nngl!{:n_ <8=§-§=§Fvo..§_nc_o~§._oo¢_o it Yo f: idn serd sujeta a la ley.
This is to ceriify that the p ibed here in were tested, and/or i 1950 and meets the requirements in all respects. ._.Iﬁooz.anu.m=§3-§§N&§§=F<zﬁiil§u=ﬂ!gﬂea On the original certificate the trade-mark green
coloured ‘Tenaris' is s ._In case the owner of the original certificate would release a igh ] himsaeift the for any unlawful or not allowed use. alteration and/or falsification will be subjected to the law.
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Tenaris Group

Tamsa. = -~ "CERTIFICADO DE PRUEBAS EN FABRICA e S v s

(52) 229 989 1100 tel
(52) 229 989 1120 fax

CLIENTE / PURCHASER Confirmacién de Venta / Sales Confirmation |Numero / Number [Fecha/Date |Péag/Page
TUBOS CONEXIONES Y TANQUES, S.A.DEC.V. 051692/01 03001301 25/01/2003 3/4
Tipo de Tubo / Type of Pipe Orden Cliente / Purchaser Order | Compaiila de Inspeccion / Inspection Company Inspector / Inspector
CONDUCCION /LINE PIPE SEAMLESS -

Norma / Standard or Specification Grado de Acero / Steel Grade  |Extremos / Ends

API 5SL/ASTM A106/ASME SA106/ASTM A53, JULIO 1, 2000/99/1995-A95/99B |B/X42 PSL1 BISELADO NORMAL / NORMAL BEVEL

Dimensiones / Dimensions Cédula / Schedule  |Peso Nominal / Nominal Weight |Longitud / Length Supefficie / Surface Cantidades / Quantities
6 5/8 X 0.280 INCH 18.97 LB/FT 18.00/21.30 FT BARNIZADO / VARNISHED 167 Pzas/Pcs
168.30 X 7.10 MM 28.26 KG/M 5.50/6.50 MTS

ENSAYOS DE DUREZAS / HARDNESS TEST

Colada/ 99282 Lecturas Obtenidas / Obtained Colada/ 99282 Lecturas Obtenidas / Obtained Colada / 99283 Lecturas Obtenidas / Obtained Colada / 99283 Lecturas Obtenidas / Obtained

Heat Readings Heat Readings Heat Readings Heat Readings

Probeta / 19166 1 2 3 P/A | Var Probeta/ | 19167 1 2 3 P/A | Var Probeta/ | 19168 1 2 3 P/A | Var Probeta / 19169 1 2 3 P/A | Var
Sample Sample Sample Sample

Cuadrante |DE/OD }73.1 743|749 |741 Cuadrante | DE/OD }[75.1|73.7 | 741|743 Cuadrante | DE/OD |74.9 |748 1741|746 Cuadrante |DE/OD {747 749 |73.2]743

/ Quadrant / Quadrant / Quadrant / Quadrant

1 C/MW 752|738 (73.2]741 1 C/MW [|739|744 732|738 1 C/MW 739|739 1734 737 1 C/MW (751|746 (732743
HRb DI/ID 742|741 |735|739 | 0.2 HRb DI/ ID 7341741 |740|738]| 05 HRb DI/ID 7327351739735 1.1 HRb DI/1D 737 1732|740 |736 | 0.7
REQUERIDO / REQUIRED Min Max P/A Var REQUERIDO / REQUIRED Min Max P/A Var REQUERIDO / REQUIRED Min Max P/A Var REQUERIDO / REQUIRED Min Max P/A Var
HRc 22.00 HRc 22.00 HRc 22.00 HRc 22.00

Colada/ 99288 Lecturas Obtenidas / Obtained Colada/ 99288 Lecturas Obtenidas / Obtained Colada / Lecturas Obtenidas / Obtained Colada/ Lecturas Obtenidas / Obtained
Heat Readings Heat Readings Heat Readings Heat Readings

Probeta / 19170 1 2 3 P/A | Var Probeta / 19171 1 2 3 P/A | Var Probeta / 1 2 3 P/A | Var Probeta / 1 2 3 P/A } Var
Sample Sample Sample Sample

Cuadrante |DE/OD |74.1 | 741 | 74.0 | 741 Cuadrante | DE/OD |75.0 |73.4 742|742 Cuadrante | DE/OD Cuadrante | DE/OD

/ Quadrant / Quadrant / Quadrant / Quadrant

1 C/MW [737 740734737 1 C/MW |749{735[732]739 C/MwW C/MW
HRb DI/iD 7391731 |745|738] 04 HRb DI/ID 73.7 1742 1746 (742 | 03 Di/ID DI/ID
REQUERIDO / REQUIRED Min Max P/A Var REQUERIDO / REQUIRED Min Max P/A Var REQUERIDO / REQUIRED Min Max P/A Var REQUERIDO / REQUIRED Min Max P/A Var
HRc 22.00 HRc 22.00
NOTES: P/A = Promedio / Average Var = Variacion / Variation Min = Minimo / Minimum Max= Maximo / Maximum
DE/OD = Diametro Exterior / Outside Diameter C/MW = Centro / Mid Wall DIND = Diametro interior / Internal Diameter N/A= No Aplica / Does Not Apply

Este documento certifica que los p descritos aqui fueron r? bados y/o i . de acuerdo con la ificacion de ref y los imi mﬁooo.!..nbao-c!!_w ::!Bo:ﬁ i y es valido con firma electrénica. En el cestificado original el
fogotipo Tenaris (verde) esté impreso en la hoja. ngggzguﬁgéiﬁ_ognlg ggnéu!_nooaoii&g:tgﬁ.i <878¢3-vo=8!ovoqo§_n=i§._oou_o teracion y/o t. ion serd sujeta a la ley.
This is to certify that the prod described here in were tested, and/or i with the d and meets the requirements in all respects. ?oo:.aon.m.._-!.&5:8352&§§=F<Li§:1§32a!§§§w On the original certificate the trade-mark green
colowred 'Tenaris' is N of it ..l:s!n:o-;b ity to the original one, taki

himselft the

nsability for any unlawful or not allowed use. alteration and/or falsification will be subjected to the law.

Tubos de Acero de México, S.A

DICA777040
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77 CERTIFICADO DE PRUEBAS EN FABRICA

Tubos de Acero de México, S.A.
Km 433.7 Carr. México-Veracruz
Via Xalapa .

(91697) Veracruz, Ver. México
(52) 229 989 1100 te!

(52) 229 989 1120 fax

Fabricacién de acero / Steel making process Homo de Arco Eléctrico-Homo de Afinacién-Ma
Furnace-Continuous Casting Machine. Fully Killed Steel.

No reparado por soldadura / No repair by welding
Tratamiento térmico / Heat treatment
Control no destructivo / Non destructive test

Método de inspeccién / Inspection method * - EMI - FLVI - MP] -

CLIENTE / PURCHASER Confirmacion de Venta / Sales Confirmation |Numero/Number |Fecha / Date Pdg / Page
TUBOS CONEXIONES Y TANQUES, S.A. DE C.V. 051692/01 03001301 25/01/2003 4/4
Tipo de Tubo / Type of Pipe Orden Cliente / Purchaser Order | Compaiiia de Inspeccion / inspection Company Inspector / Inspector
CONDUCCION  /LINE PIPE SEAMLESS -

Norma / Standard or Specification Grado de Acero / Steel Grade  |Extremos / Ends

API 5LUASTM A106/ASME SA106/ASTM A53, JULIO 1, 2000/99/1995-A95/99B |B/X42 PSL1 BISELADO NORMAL /NORMAL BEVEL

Dimensiones / Dimensions Cédula / Schedule |Peso Nominal / Nominal Weight |Longitud / Length Superficie / Surface Cantidades / Quantities
6 5/8 X 0.280 INCH 18.97 LB/FT 18.00/21.30 FT BARNIZADO / VARNISHED 167 Pzas/Pcs
168.30 X 7.10 MM 28.26 KG/M 5.50/6.50 MTS

Fabricado por / Manufactured by TAMSA

Fabricacion de tubo / Pipe manufacturing process Laminado en caliente sin costura / Seamless hot rolied
Material libre de contaminacion de Mercurio / Material free from Mercury contamination

Sin tratamiento térmico / Material as rolled
Satisfactorio / Satisfactory

quina de Colada Continua. Acero calmado con aluminio. / Electric Arc Furnace-Ladle

Mandril / Drift  Diametro / Diameter N/A Longitud/Length N/A
Prueba hidraulica / Hydrostatic test pressure 2660 PSI 05 SEG/ SEC
Notas / Notes
MATERIAL DE ACUERDO A NACE MR0175-97
TAMSA REF: 375461
ING. S GARCIA PAJARES ***Fin del Informe / End of Report***
CERTIFI ION DE CALIDAD NOMBRE Y FIRMA /
QUAL ERTIFICATION NAME AND SIGNATURE
Este documento cerlifica que los prod o aqui fueron prob y/o inepecci de acuerdo con ia ificacion de refi ia y los i imi Este cerlificado se emite medi un sistema y s vélido con fima electrénica.  En el certificado original el
logotipo Tenaris (verde) esta impreso en la hoja. m:nuooaoa:oo.vooo&o‘alo!g!s_‘oc:nEiaoglnnlg.ngggﬁz_nooioasﬂnn§l§.<3§q§§53gﬁsﬁgm_8&c. debido. Cualq lteracion y/o falsificacion seré sujeta a la ley.
This is to cery that the p described here in were teated, and/or insp d in r s!:.ro P i f E&:.oo.-s.u q in all respects. This certifi _:w-:&s-8§5~&§!&=.n<w_ii§o_oﬂ§mo§.5m,O:sﬁo;@.:n_no&aounozﬁgm}g

1o the original one, takii himseift the

coloured "Tenaris' is ._In case the owner of the

ity for any unlawful or not allowed use.

alteration and/or falsification will be subjected to the law.
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